Mount Kit Tracker 800SX/800SX Crew 2020—_
Arctic Cat/Textron Prowler Pro 2018—__ / Cat CUV82 2018—__ 35160
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PARTS LIST

35160 Mount Kit

Item Part Qty Description Item Part Qty Description
1 77065 1  Skid Plate Assembly ns 52565 1 Vehicle Cable Assembly, Long
2 77066 1 Mount Beam ns 52596 1 Vehicle Control Harness, UTV
3 28043 2 3/8-16 x 1-1/4 Hex Cap Screw ns 77068 1 BoltBag
w/Handle G5 ns 90730 1 Fuse Kit, 200A

ns  61548K 1 Plug Cover Kit

77068 Bolt Bag

4 6 3/8-16 x 1-1/4 Hex Cap Screw G5 7 4 1/2-13 x 1-1/4 Hex Cap Screw G5
5 8  3/8 Flat Washer Type A Narrow 8 4 1/2-13 Hex Locknut GB
6 8 3/8-16 Hex Locknut GB

ns = not shown G = Grade
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